ONWASA

www.onwasa.com

ONWASA Wastewater Facilities Annual
Report
2016

The Onslow Water and Sewer Authority (ONWASA) is required by the North Carolina
Clean Water act of 1999 to produce this annual report on the performance of each
Publicly Operated Treatment Works (POTW) and Collection System operated and
maintained by ONWASA. This report is available for public review via Internet, the
ONWASA Office and Member Governments.

ONWASA is pleased to present to you this year's Wastewater Facilities Annual Report.
This report is a summary of last year's wastewater facilities performance. Included are
monthly descriptions of each facilities activity. Our constant goal through wastewater
treatment is to protect public health and safety by minimizing the risk of further
[...]
Description of Facility: The Northwest Regional Reclamation Facility design flow is 1,272,973
(GPD) wastewater treatment, high infiltration and reclaimed water bulk distribution system. The
plant has: plant drain station, influent flow meter, 2 fine screen/grit removal systems, flow
splitter box, 2 sequencing batch reactors, 2 sludge digesters, post EQ basin,2 tertiary disc filter
units, membrane feed tank, membrane skids for blowers, UV disinfection system, 3 chemical
bulk tanks and 4 high —rate infiltration basins,

Richlands Collection System

Collection System Name: Richlands Wastewater Collection System

Collection System Grade/ Type Operation: Grade 2/ Domestic

Responsible Entity: Onslow Water and Sewer Authority (ONWASA)

Facility Address: Town of Richlands located in the northwest part of Onslow County
Contact Phone: 910-937-7560

Operator in Responsible Charge (ORC): Shawn E. Nason

ORC Type / Grade License: CS Grade 4 License #990238

Applicable Collection System Permit Numbers: WQCS00249




Jan.
12,978,011

15,385,200
0.531

No
9.4
15,385,200
0.531

Apr.
6,686,804
0.223
0.390
Yes
2
6,686,804
0.223
No
0
0
NO
40

May
9,474,468
0.306
0.692
No
9.3
9,474,468
0.306
NO
0
0

Northwest WRF
__Annual WW Report i

TOTAL GALLONS TREATED
AVERAGE FLOW (MGD)

MAX DAY (MGD)

WWTP IN COMPLIANCE ( Explanation)
TOTAL INCHES RAIN FALL

GALLONS APPLIED TO PONDS
AVERAGE FLOW (PERMIT FLOW 1.27 MGD)
OVERFLOW AT FACILITY?
COLLECTION SYSTEM PIPE CLEANED
COLLECTION SYSTEM PIPE VIDEOED
COLLECTION SYSTEM OVERFLOWS?
ACRES MOWED

TOTAL GALLONS TREATED

AVERAGE FLOW (PERMIT FLOW 1.27 MGD)
MAX DAY (MGD)

WWTP IN COMPLIANCE

TOTAL INCHES RAIN FALL

GALLONS APPLIED TO PONDS

AVERAGE FLOW (PERMIT FLOW 1.27 MGD)
OVERFLOW AT FACILITY?

COLLECTION SYSTEM PIPE CLEANED
COLLECTION SYSTEM PIPE VIDEOED
COLLECTION SYSTEM OVERFLOWS?
ACRES MOWED

TOTAL GALLONS TREATED
AVERAGE FLOW (MGD)

MAX DAY (MGD)

WWTP IN COMPLIANCE ( Explanation)
TOTAL INCHES RAIN FALL

GALLONS APPLIED TO PONDS
AVERAGE FLOW (PERMIT FLOW 1.27 MGD)
OVERFLOW AT FACILITY?
COLLECTION SYSTEM PIPE CLEANED
COLLECTION SYSTEM PIPE VIDEOED
COLLECTION SYSTEM OVERFLOWS?
ACRES MOWED

TOTAL GALLONS TREATED
AVERAGE FLOW (MGD)

MAX DAY (MGD)

WWTP IN COMPLIANCE ( Explanation)
TOTAL INCHES RAIN FALL

GALLONS APPLIED TO PONDS
AVERAGE FLOW (PERMIT FLOW 1.27 MGD)
OVERFLOW AT FACILITY?
COLLECTION SYSTEM PIPE CLEANED
COLLECTION SYSTEM PIPE VIDEOED
COLLECTION SYSTEM OVERFLOWS?
ACRES MOWED

TOTAL GALLONS TREATED
AVERAGE FLOW (MGD)

MAX DAY (MGD)

WWTP IN COMPLIANCE

TOTAL INCHES RAIN FALL

GALLONS APPLIED TO PONDS
AVERAGE FLOW (PERMIT FLOW 1.27 MGD)
OVERFLOW AT FACILITY?
COLLECTION SYSTEM PIPE CLEANED
COLLECTION SYSTEM PIPE VIDEOED
COLLECTION SYSTEM OVERFLOWS?
ACRES MOWED

TOTAL GALLONS TREATED
AVERAGE FLOW (MGD)

MAX DAY (MGD)

WWTP IN COMPLIANCE

TOTAL INCHES RAIN FALL

GALLONS APPLIED TO PONDS
AVERAGE FLOW (PERMIT FLOW 1.27 MGD)
OVERFLOW AT FACILITY?
COLLECTION SYSTEM PIPE CLEANED
COLLECTION SYSTEM PIPE VIDEOED
COLLECTION SYSTEM OVERFLOWS?
ACRES MOWED

Plant cxceeded allotment aplplicd to basin D on
Feb. 6. Staff opened additional valves to the basin
to accomidate for higher than normal flows
received at the plant from rain. It was discovered
the SCADA was producing falsc numbers at the
start of the day and the numbers were recalculated.
Staff is working with Mckim and Creed on the
issue.

On 5 Apr 16 he plant had a fecal coliform level
higher than the permitted limit. The result occurred
during new operator training. The ORC spoke with
the State about the fecal and was advised that it
would not cause the plant to be non-compliant.
Howecver, it will be reported on the NDMR.

Plant exceeded cffluent BOD limit on May 4,
2016. Plant also exceeded monthly avercages for
Total Nitrogen and Nitrates limits. Plant and
Chemical adjustments arc being made to reduce thel
levels. Possible causes are duc to scasonal changes
and leachate being fed to the plant.

The plant exceeded limits for BOD, NH3, TSS, No3, and
Fecal for the month. Staff continues to make adjustments
to chemical feed in the SBR's and have cleaned a lot of
the plant's equif /tanks/ i Di i

of the water in the plant has presented problems and the
UV system is unable to acheive the proper UVI for
treatment.




Jul.
7,961,394
0.257
0.594
NO
6
7,961,394
0.257

Aug.
7,408,817
0.239
801,552.000
NO
6
7,408,817
0.239
NO
0
0
NO

Sep.
11,158,208
0.372
1.188
No
10.6
11,158,208
0.372
NO
0
0
NO

Oct.
11,696,200

9.3
11,696,200
0.377

6,445,766
0.215

No
0.9
6,445,766
0.215
No
0
0
NO
0

Dec.
8,450,782
0.273
0.642
No
5.15
8,450,782
0.273

114,939,174
114,939,174
0.315
0.315

TOTAL GALLONS TREATED
AVERAGE FLOW (MGD)

MAX DAY (MGD)

WWTP IN COMPLIANCE

TOTAL INCHES RAIN FALL

GALLONS APPLIED TO PONDS
AVERAGE FLOW (PERMIT FLOW 1.27 MGD)
OVERFLOW AT FACILITY?
COLLECTION SYSTEM PIPE CLEANED
COLLECTION SYSTEM PIPE VIDEOED
COLLECTION SYSTEM OVERFLOWS?
ACRES MOWED

TOTAL GALLONS TREATED
AVERAGE FLOW (MGD)

MAX DAY (MGD)

WWTP IN COMPLIANCE

TOTAL INCHES RAIN FALL

GALLONS APPLIED TO PONDS
AVERAGE FLOW (PERMIT FLOW 1.27 MGD)
OVERFLOW AT FACILITY?
COLLECTION SYSTEM PIPE CLEANED
COLLECTION SYSTEM PIPE VIDEOED
COLLECTION SYSTEM OVERFLOWS?
ACRES MOWED

TOTAL GALLONS TREATED
AVERAGE FLOW (MGD)

MAX DAY (MGD)

WWTP IN COMPLIANCE

TOTAL INCHES RAIN FALL

GALLONS APPLIED TO PONDS
AVERAGE FLOW (PERMIT FLOW 1.27 MGD)
OVERFLOW AT FACILITY?
COLLECTION SYSTEM PIPE CLEANED
COLLECTION SYSTEM PIPE VIDEOED
COLLECTION SYSTEM OVERFLOWS?
ACRES MOWED

TOTAL GALLONS TREATED
AVERAGE FLOW (MGD)

MAX DAY (MGD)

WWTP IN COMPLIANCE

TOTAL INCHES RAIN FALL

GALLONS APPLIED TO PONDS
AVERAGE FLOW (PERMIT FLOW 1.27 MGD)
OVERFLOW AT FACILITY?
COLLECTION SYSTEM PIPE CLEANED
COLLECTION SYSTEM PIPE VIDEOED
COLLECTION SYSTEM OVERFLOWS?
ACRES MOWED

TOTAL GALLONS TREATED
AVERAGE FLOW (MGD)

MAX DAY (MGD)

WWTP IN COMPLIANCE

TOTAL INCHES RAIN FALL

GALLONS APPLIED TO PONDS
AVERAGE FLOW (PERMIT FLOW 1.27 MGD)
OVERFLOW AT FACILITY?
COLLECTION SYSTEM PIPE CLEANED
COLLECTION SYSTEM PIPE VIDEOED
COLLECTION SYSTEM OVERFLOWS?
ACRES MOWED

TOTAL GALLONS TREATED

AVERAGE FLOW (MGD)

MAX DAY (MGD)

WWTP IN COMPLIANCE ( Explanation)
TOTAL INCHES RAIN FALL

GALLONS APPLIED TO PONDS
AVERAGE FLOW (PERMIT FLOW 1.27 MGD)
OVERFLOW AT FACILITY?
COLLECTION SYSTEM PIPE CLEANED
COLLECTION SYSTEM PIPE VIDEOED
COLLECTION SYSTEM OVERFLOWS?
ACRES MOWED

Total Treated

Total Infiltrated
Average MG/day treated
Average MG/day sprayed

o e e L S T O o Ty g

At the time of this report. The stafT has been able to bring
most of the previous months violations back in to
compliance. The plant did exceed BOD limits again this
month likely due to over De-chlorination of samples by
the plant stafT and Lab staff. We cont. to work on the UV
system and deal with the discoloration of the water.

Plant had violations for BOD and TSS. Further

has begun the Leachate
cffects on the plant. Plant adjustments and
maintenance have been performed to help the
water quality. The NCDWR have been notified of
all violations and corrective actions.

The plant had a few more violations for BOD.
Additional sampling throughout the plant is being
conducted to assist with possible plant
adjustments. Also, there were violations for fecal
and Nitrate. The fecal violations were likely from
the CL17 malfuctioning and recording levels
incorrectly. The nitrates have run high all month
and stafT had stopped feeding Carbon on the advise,
of the Engincer. On 9/30 we re-started a low dose
of Carbon to assist with the Nitrates in the plant.

The plant had excursions for TSS and Nitrates. We
continue to work with Evoqua and the engineers bring
the plant into compliance. Current focus is on making
further SBR adj to improve the denitri
which will reduce the nitrates in the plant. CArbon is
also being fed to assist with the levels and some
improvements have been noticed in the results.

The plant continues to have violations for Nitrates.
Changes were made to operations of the SBRs to run the
acration on timers verses DO levels. This is an ongoing
process and stafT is making adjustments to fine tune the
operation. The membranes were put back in service on 11
29-16.

The plant had violations for nitrates, fecal, BOD
and NH3. Additional changes were made to the
SBR operations and by the end of the month the
nitracs had come back into compliance. The fecal
violations were duc to irrattic feed rates in the
chlorine system. The NH3 was due to the
adjustments on the SBR's and wam temps. BOD
results for the last week of the month were
estimated duc to high chlorine levels in the
samples.

Total Footage Pipe Cleaned
Total Footage Pipe Videoed




Sny 91-uer 91-q°4 9T-1eiN 91-1dy  9r-Aepy 9T-unr 9T-Inr 9T-3ny ST-das 91-R¥O0 91-AON 91-28d

! L { 1 i : L | ! | L 1 L

GSN MOT4 3DVHIAY iy ) : S <z , - - . - E - p——— z 5
a5 AVA XV \\ g
Qa9W MOT4 NDISIA INVd

TIVANIVY ioL &

: 0€L'T
b 3 016'€
|- oz
€
- - 0TS
00’9 00'9
bergre=" e o
ov'6 0€'6 o 0£'6
09'0T
06'0L
TIVANIVY TV1O0L [ a95W MOTd NDIS3A LNV1d = d9IN AVA XVYIA & A9\ MOT4 IDVYHIAY &

Ajoe4 uonewepday jeuoiday 1somyion




Kenwood: Summary

Kenwood Wastewater Treatment Facility is located at 507 OCI Drive in Kenwood Subdivision
off Blue Creek Road. The plant currently has one employee. The plant has a design capacity of
0.049 mgd. The average flow for 2016 was .029 MGD, which is 58 % of the design flow of the
wastewater plant. The facility treated a total of 10,364,468 gallons during the year, which
averages 863,706 gallons per month.

Kenwood: General Information

Facility Name: Kenwood Wastewater Treatment Plant
Facility Type/ Operation: Activated Sludge Extend Air
Responsible Entity: ONWASA

Facility Address: 501 OCI Dr. Jacksonville, NC 28540
Facility Phone: (910) 455-0722

Operator in Responsible Charge (ORC): Allen Rhue
ORC Type / Grade License: WW4, CS2, SS, PClI
Applicable Facility Permit Numbers: NC 0030813

Description of Facility: Wastewater Facility is located in the southwest area of Onslow County
where it was constructed in 1976. The current plant is a .049 gallons per day, Treatment
Facility. The Treatment process consist of, bar screens, flow equalization basin, 2 clarifiers, 2
sand filters, clear well, effluent with gaseous chlorine and sodium bisulfite de-chlorination
system.

Kenwood: Collection System

Collection System Name: Kenwood Subdivision

Collection System Grade/ Type Operation: Grade 1/ Domestic
Responsible Entity: Onslow Water and sewer Authority ONWASA
Facility Address: Southwest area of Onslow County

Contact Phone: (910)-937-7560

Operator in Responsible Charge (ORC): Shawn E. Nason

ORC Type / Grade License: CS Grade 4 License # 990238
Applicable Collection System Permit Numbers: WQCS00249




G G AR A T T S S D50 v D s

TH

i1

|
5
[
&
i
i

1,137,510
0.037
0.064
YES

3.55
NO
0
0
NO

Feb.
1,116,950
0.040
0.101
Yes
10
NO
0
0

Mar.
908,560
0.029
0.048
Yes
3.8
NO
0
0
Yes

Apr.
720,646
0.024
0.030
No
2.8
No
0
0
No

May
1,007,560
0.033
0.071
Yes
13.2
No

Jun.
780,964
0.026
0.051
No
5.85
No
0
0

~_NO

2016
Kenwood
WW Report

TOTAL GALLONS TREATED
AVERAGE FLOW (MGD) (PERMIT FLOW 0.049 MGD)
MAX DAY (MGD)

e R AT R R T R S A £ S A R G 00 U B O SR s (D i 08

WWTP IN COMPLIANCE (Explanation)
TOTAL INCHES RAIN FALL
OVERFLOW AT FACILITY?
COLLECTION SYSTEM PIPE CLEANED

COLLECTION SYSTEM PIPE VIDEOED

COLLECTION SYSTEM OVERFLOWS?

TOTAL GALLONS TREATED
AVERAGE FLOW (MGD) (PERMIT FLOW 0.049 MGD)
MAX DAY (MGD)

WWTP IN COMPLIANCE

TOTAL INCHES RAIN FALL
OVERFLOW AT FACILITY?
COLLECTION SYSTEM PIPE CLEANED
COLLECTION SYSTEM PIPE VIDEOED

COLLECTION SYSTEM OVERFLOWS?

TOTAL GALLONS TREATED
AVERAGE FLOW (MGD) (PERMIT FLOW 0.049 MGD)
MAX DAY (MGD)

WWTP IN COMPLIANCE

TOTAL INCHES RAIN FALL
OVERFLOW AT FACILITY?
COLLECTION SYSTEM PIPE CLEANED

COLLECTION SYSTEM PIPE VIDEOED

COLLECTION SYSTEM OVERFLOWS?

TOTAL GALLONS TREATED
AVERAGE FLOW (MGD) (PERMIT FLOW 0.049 MGD)
MAX DAY (MGD)

WWTP IN COMPLIANCE (Explanation)
TOTAL INCHES RAIN FALL
OVERFLOW AT FACILITY?
COLLECTION SYSTEM PIPE CLEANED
COLLECTION SYSTEM PIPE VIDEOED

Exceeded Effluent BOD Limit on April 27, 2016.

COLLECTION SYSTEM OVERFLOWS?

TOTAL GALLONS TREATED
AVERAGE FLOW (MGD) (PERMIT FLOW 0.049 MGD)
MAX DAY (MGD)

WWTP IN COMPLIANCE

TOTAL INCHES RAIN FALL
OVERFLOW AT FACILITY?
COLLECTION SYSTEM PIPE CLEANED
COLLECTION SYSTEM PIPE VIDEOED
COLLECTION SYSTEM OVERFLOWS?

TOTAL GALLONS TREATED
AVERAGE FLOW (MGD) (PERMIT FLOW 0.049 MGD)
MAX DAY (MGD)

WWTP IN COMPLIANCE

TOTAL INCHES RAIN FALL
OVERFLOW AT FACILITY?
COLLECTION SYSTEM PIPE CLEANED
COLLECTION SYSTEM PIPE VIDEOED

COLLECTION SYSTEM OVERFLOWS?

Plant exceeded the BOD limit on the last sample
day of the month likely caused from excessive de
chlorination of the sample. All samples collected
prior for the month were in compliance.

S e ARt L BT E

|

154
b

B ST A

PO NN S A

H




Jul.
766,978
0.025
0.065
Yes
12.95
NO
0
0
NO

Oct.
838,601
0.027
0.100
No
7.2
No
0
0
NO

Nov.
701,832
0.023
0.029
Yes
1.5
No
0
0
NO

Dec.
820,628
0.027
0.044
No
4.8
No
0
0
NO

| 10,364,468
0.029

0

0

TOTAL GALLONS TREATED

AVERAGE FLOW (MGD) (PERMIT FLOW 0.049 MGD)

MAX DAY (MGD)

WWTP IN COMPLIANCE

TOTAL INCHES RAIN FALL
OVERFLOW AT FACILITY?
COLLECTION SYSTEM PIPE CLEANED
COLLECTION SYSTEM PIPE VIDEOED
COLLECTION SYSTEM OVERFLOWS?

TOTAL GALLONS TREATED

Monthly BOD was 11.025 mg/l. Limit is 1 1mg/l.

AVERAGE FLOW (MGD) (PERMIT FLOW 0.049 MGD)

MAX DAY (MGD)

WWTP IN COMPLIANCE

TOTAL INCHES RAIN FALL
OVERFLOW AT FACILITY?
COLLECTION SYSTEM PIPE CLEANED
COLLECTION SYSTEM PIPE VIDEOED
COLLECTION SYSTEM OVERFLOWS?

TOTAL GALLONS TREATED

Failed on several BOD samples. We are working
with the lab and DWQ to resolve. Looking into
interference of dechlor chemical causing false
BOD results.

AVERAGE FLOW (MGD) (PERMIT FLOW 0.049 MGD)

MAX DAY (MGD)

WWTP IN COMPLIANCE

TOTAL INCHES RAIN FALL
OVERFLOW AT FACILITY?
COLLECTION SYSTEM PIPE CLEANED
COLLECTION SYSTEM PIPE VIDEOED
COLLECTION SYSTEM OVERFLOWS?

TOTAL GALLONS TREATED

Failed two BOD samples. We are continuing to
work with the lab and DWQ to resolve. Looking
into interference of dechlor chemical causing
false BOD results.

AVERAGE FLOW (MGD) (PERMIT FLOW 0.049 MGD)

MAX DAY (MGD)

WWTP IN COMPLIANCE

TOTAL INCHES RAIN FALL
OVERFLOW AT FACILITY?
COLLECTION SYSTEM PIPE CLEANED
COLLECTION SYSTEM PIPE VIDEOED
COLLECTION SYSTEM OVERFLOWS?

TOTAL GALLONS TREATED

Failed one BOD sample and a Fecal sample. Still working
with state on addressing BOD. A second fecal sample on that|
week.

AVERAGE FLOW (MGD) (PERMIT FLOW 0.049 MGD)

MAX DAY (MGD)

WWTP IN COMPLIANCE

TOTAL INCHES RAIN FALL
OVERFLOW AT FACILITY?
COLLECTION SYSTEM PIPE CLEANED
COLLECTION SYSTEM PIPE VIDEOED
COLLECTION SYSTEM OVERFLOWS?

TOTAL GALLONS TREATED

AVERAGE FLOW (MGD) (PERMIT FLOW 0.049 MGD)

MAX DAY (MGD)

WWTP IN COMPLIANCE

TOTAL INCHES RAIN FALL
OVERFLOW AT FACILITY?
COLLECTION SYSTEM PIPE CLEANED
COLLECTION SYSTEM PIPE VIDEOED
COLLECTION SYSTEM OVERFLOWS?

Total Treated

Average MG/Day

Total Footage Pipe Cleaned
Total Footage Pipe Videoed

Exceeded BOD sample limits for week.




Holly Ridge WWTP

1 TOTAL RAINFALL

# MAX DAY MGD # PLANT DESIGN FLOW MGD

= AVERAGE FLOW MGD

-

L MAX DAY MGD

TOTAL RAINFALL
PLANT DESIGN FLOW MGD

M

~AVERAGE FLOW MGD

0

= 0.061
0.02 2
@.-.:—D"'l ~

0
o —
“ o.o??;

Jan-16

s
“ - 4
3

g&%

2| E— -

E
8_; ﬂg\EQ
e . ‘ @ A
9 '"--ﬁ‘ g‘}

Avg

Nov-16 Oct-16 .Sep-16 Aug-16 Jul-16 Jun-16 May-16 Apr-16 Mar-16 Feb-16

Dec-16




Hickory Grove: Summary

The Hickory Grove Wastewater Treatment Plant (WWTP) is located off Easy Street in the
Hickory Grove Subdivision and is operated by the staff of the Swansboro WWTP. The plant is
designed to treat 22,500 gallons per day (GPD). This Plant was taken off line April of 2015,
replace by a lift station. The Plant still retains the NPDES permit for discharge.

Hickory Grove: General Information

Facility Name: _Hickory Grove WWTP
Facility Type/ Operation: _Facultative Lagoon
Responsible Entity: ONWASA

Facility Address: _Hickory Grove Subdivision
Facility Phone: (910)-455-0722

Operator in Responsible Charge (ORC): Mark Young